

胃がん

レジメン名称	商品名	一般名	投与量	投与時間	投与日	1クール
CDDP+S-1	シスプラチン	シスプラチン	60 mg/m ²	点滴静注 2時間	d8	35日
	エスワンタイホウ	テガフル・ギメラシル・オテラシルK	80~120 mg/day	1日2回 朝夕食後	d1-21	
SP+トラスツズマブ	トラスツズマブ	トラスツズマブ	6 mg/kg (初回 8mg/kg)	点滴静注 30分 (初回 90分)	d1	21日
	シスプラチン	シスプラチン	60 mg/m ²	点滴静注 2時間	d1	
	エスワンタイホウ	テガフル・ギメラシル・オテラシルK	80~120 mg/day	1日2回 朝夕食後	d1-14	
XP±トラスツズマブ	トラスツズマブ	トラスツズマブ	6 mg/kg (初回 8mg/kg)	点滴静注 30分 (初回 90分)	d1	21日
	シスプラチン	シスプラチン	80 mg/m ²	点滴静注 2時間	d1	
	カペシタビン	カペシタビン	2000 mg/m ² /day	1日2回朝夕食後	d1-14	
トラスツズマブ	トラスツズマブ	トラスツズマブ	6 mg/kg (初回 8mg/kg)	点滴静注 30分 (初回 90分)	d1	21日
SOX	オキサリプラチン	オキサリプラチン	130 mg/m ²	点滴静注 2時間	d1	21日
	エスワンタイホウ	テガフル・ギメラシル・オテラシルK	80~120 mg/day	1日2回 朝夕食後	d1-14	
XELOX	オキサリプラチン	オキサリプラチン	130 mg/m ²	点滴静注 2時間	d1	21日
	カペシタビン	カペシタビン	2000 mg/m ² /day	1日2回 朝夕食後	d1-14	
RAM+PTX	サイラムザ	ラムシルマブ	8 mg/kg	点滴静注 30分 (初回 1時間)	d1,15	28日
	パクリタキセル	パクリタキセル	80 mg/m ²	点滴静注 1時間	d1,8,15	
RAM+nab-PTX	サイラムザ	ラムシルマブ	8 mg/kg	点滴静注 30分 (初回 1時間)	d1,15	28日
	アブラキサン	パクリタキセル (アルブミン懸濁型)	100 mg/m ²	点滴静注 30分	d1,8,15	
RAM	サイラムザ	ラムシルマブ	8 mg/kg	点滴静注 30分 (初回 1時間)	d1	14日
DTX+S1	ドセタキセル	ドセタキセル	40 mg/m ²	点滴静注 1時間	d1	21日
	エスワンタイホウ	テガフル・ギメラシル・オテラシルK	80~120 mg/day	1日2回 朝夕食後	d1-14	
DTX	ドセタキセル	ドセタキセル	60 mg/m ²	点滴静注 1時間	d1	21日
CPT-11	イリノテカン	イリノテカン	150 mg/m ²	点滴静注 90分	d1	14日
weekly PTX	パクリタキセル	パクリタキセル	80 mg/m ²	点滴静注 1時間	d1,8,15	28日
weekly nab-PTX	アブラキサン	パクリタキセル (アルブミン懸濁型)	100 mg/m ²	点滴静注 30分	d1,8,15	28日
nab-PTX	アブラキサン	パクリタキセル (アルブミン懸濁型)	260 mg/m ²	点滴静注 30分	d1	21日
エンハーツ	エンハーツ	トラスツズマブ デルクステカン	6.4 mg/kg	点滴静注 30分 (初回 90分)	d1	21日
nivolumab	オプジーボ	ニボルマブ	240mg/Body	点滴静注 1時間	d1	14日
ニボルマブ(2週間隔)	オプジーボ	ニボルマブ	240 mg/body	点滴静注 30分	d1	14日
ニボルマブ(4週間隔)	オプジーボ	ニボルマブ	480 mg/body	点滴静注 30分	d1	28日
ニボルマブ+SOX	オプジーボ	ニボルマブ	360 mg/body	点滴静注 30分	d1	21日
	オキサリプラチン	オキサリプラチン	130 mg/m ²	点滴静注 2時間	d1	
	エスワンタイホウ	テガフル・ギメラシル・オテラシルK	80~120 mg/day	1日2回 朝夕食後	d1-14	
ニボルマブ+XELOX	オプジーボ	ニボルマブ	360 mg/body	点滴静注 30分	d1	21日
	オキサリプラチン	オキサリプラチン	130 mg/m ²	点滴静注 2時間	d1	
	カペシタビン	カペシタビン	2000 mg/m ² /day	1日2回 朝夕食後	d1-14	

レジメン名称	商品名	一般名	投与量	投与時間	投与日	1クール
ニボルマブ +mFOLFOX6	オプジーボ	ニボルマブ	240 mg/body	点滴静注 30分	d1	14日
	オキサリプラチン	オキサリプラチン	85 mg/m2	点滴静注 2時間	d1	
	レボホリナート	レボホリナートCa	200 mg/m2	点滴静注 2時間	d1	
	フルオロウラシル	フルオロウラシル	400 mg/m2	急速静注	d1	
	フルオロウラシル	フルオロウラシル	2400 mg/m2	点滴静注 46時間	d1	
ペムブロリズマブ +SOX	キイトルーダ	ペムブロリズマブ	200 mg/body	点滴静注 30分	d1	21日
	オキサリプラチン	オキサリプラチン	130 mg/m2	点滴静注 2時間	d1	
	エスワンタイホウ	テガフル・ギメラシル・オテラシルK	80~120 mg/day	1日2回 朝夕食後	d1-14	
ペムブロリズマブ +XELOX	キイトルーダ	ペムブロリズマブ	200 mg/body	点滴静注 30分	d1	21日
	オキサリプラチン	オキサリプラチン	130 mg/m2	点滴静注 2時間	d1	
	カペシタビン	カペシタビン	2000 mg/m2/day	1日2回 朝夕食後	d1-14	
ペムブロリズマブ +FP	キイトルーダ	ペムブロリズマブ	200 mg/body	点滴静注 30分	d1	21日
	シスプラチン	シスプラチン	80 mg/m2	点滴静注 2時間	d1	
	フルオロウラシル	フルオロウラシル	800 mg/m2	点滴静注 24時間	d1-5	
ゾルベツキシマブ +XELOX	ビロイ	ゾルベツキシマブ	600 mg/m2 (初回 800mg/m2)	点滴静注 2時間以上	d1	21日
	オキサリプラチン	オキサリプラチン	130 mg/m2	点滴静注 2時間	d1	
	カペシタビン	カペシタビン	2000 mg/m2/day	1日2回 朝夕食後	d1-14	
ゾルベツキシマブ +mFOLFOX6	ビロイ	ゾルベツキシマブ	400 mg/m2 (初回 800mg/m2)	点滴静注 2時間以上	d1	14日
	オキサリプラチン	オキサリプラチン	85 mg/m2	点滴静注 2時間	d1	
	レボホリナート	レボホリナートCa	200 mg/m2	点滴静注 2時間	d1	
	フルオロウラシル	フルオロウラシル	400 mg/m2	急速静注	d1	
	フルオロウラシル	フルオロウラシル	2400 mg/m2	点滴静注 46時間	d1	